



# STEERING COLUMN

ITEM	PART NO.	DESCRIPTION	QTY GAS	QTY ELEC
		1 2 3 4		
1	1013861	JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) .....	1	1
2	1017226	SCREW, HEX HEAD CAP, M8 x 1.25 x 30MM .....	3	3
3	0007174	WASHER, LOCK, 5/16 .....	3	3
4	1016185	MOUNT, STEERING COLUMN, LEFT HAND .....	1	1
5	1016184	MOUNT, STEERING COLUMN, RIGHT HAND .....	1	1
6	1016269	SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 x 2 .....	2	2
7	0000334	WASHER, FLAT, 3/8 .....	4	4
8	1016183	SCREW, HEX HEAD CAP, 3/8 - 16 x 7 .....	2	2
9	0008754	NUT, NYLON LOCK, 3/8 - 16 .....	2	2
10	1014288	SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 x 3/4 .....	1	1
11	1011697	WASHER, FLAT, 5/16 .....	1	1
12	1012499	BOOT, STEERING COLUMN .....	1	1
13	1016181	ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) .....	1	1
14	1012605	RING, RETAINING .....	1	1
15	1012604	WASHER, STEEL, 5/8 .....	1	1
16	1014217	SPRING, COMPRESSION .....	1	1
17	1014125	WEDGE .....	2	2
18	1014213	ASSEMBLY, BEARING .....	2	2
19	1014126	SEAT, BEARING .....	2	2
20	1015545	SHAFT, STEERING COLUMN .....	1	1
21	1016622	COLUMN, ALUMINUM STEERING .....	1	1
22	1014214	RING, RETAINING .....	1	1
23	1014211	SEAL, BEARING .....	1	1
24	1016263	COVER, STEERING COLUMN .....	1	1
25	1016156	WHEEL, STEERING .....	1	1
26	1017273	NUT, NYLON LOCK, 5/8 - 18 .....	1	1
27	1016219	ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31) .....	1	1
28	1012565	SCREW, ROUND HEAD, #12 - 14 x 1 .....	2	2
29	1012566	SPRING, TAPERED COMPRESSION .....	2	2
30	1016214	GRIP, PENCIL .....	2	2
31	1016154	CLIP, SCORE CARD .....	1	1
32	1016663	SCREW, PHILLIPS, TYPE A, #12 - 11 x 5/8 .....	2	2

6  
G  
E